Kit Part Number 1782210
Hardware Part Number | Component Name | Component Qty | Head Type Thread Size Length Coating

051621 Bolt 12 Hex 1/2-13 1" Phosphate and Oil
0S1585 Bolt 12 Hex 1/2-13 1-1/2" Phosphate and Oil
1A1460 Bolt 12 Hex 1/2-13 2" Phosphate and Oil
1A5822 Bolt 12 Hex 1/2-13 2-3/4" Phosphate and Oil
0S1616 Bolt 12 Hex 1/4-20 1" Phosphate and Oil
9F7022 Bolt 12 Hex 1/4-20 1-1/2" Phosphate and Oil
8B2377 Bolt 12 Hex 1/4-20 2" Phosphate and Oil
1B2714 Bolt 12 Hex 1/4-20 2-1/2" Phosphate and Oil
4B9365 Bolt 12 Hex 1/4-20 3" Phosphate and Oil
051594 Bolt 18 Hex 3/8-16 1" Phosphate and Oil
051591 Bolt 18 Hex 3/8-16 1-1/2" Phosphate and Oil
051590 Bolt 18 Hex 3/8-16 2" Phosphate and Oil
0L1143 Bolt 18 Hex 3/8-16 2-1/2" Phosphate and Oil
051619 Bolt 18 Hex 3/8-16 3" Phosphate and Oil
0T0065 Bolt 18 Hex 3/8-16 3-1/2" Phosphate and Oil
051618 Bolt 12 Hex 5/16-18 1" Phosphate and Oil
1A9579 Bolt 12 Hex 5/16-18 1-1/2" Phosphate and Oil
2B2694 Bolt 12 Hex 5/16-18 2" Phosphate and Oil
1D4540 Bolt 12 Hex 5/16-18 2-3/4" Phosphate and Oil
0T0318 Bolt 12 Hex 7/16-14 1" Phosphate and Oil
0T0772 Bolt 12 Hex 7/16-14 1-1/2" Phosphate and Oil
0T0319 Bolt 12 Hex 7/16-14 2" Phosphate and Oil
1D4703 Bolt 12 Hex 7/16-14 2-1/2" Phosphate and Oil
4F5192 Bolt 12 Hex 7/16-14 3" Phosphate and Oil
1F7958 Nut 48 Hex 1/2-13 Phosphate and Oil
958750 Nut 60 Hex 1/4-20 Phosphate and Oil
958752 Nut 90 Hex 3/8-16 Phosphate and Oil
550003 Nut 48 Hex 5/16-18 Phosphate and Oil
351546 Nut 60 Hex 7/16-14 Phosphate and Oil
5M2894 Washer 90 Flat 1/4" Fastener Dia Phosphate and Oil
5P8244 Washer 60 Flat 3/8" Fastener Dia Phosphate and Oil
5P8245 Washer 48 Flat 7/16" Fastener Dia Phosphate and Oil
5P0537 Washer 60 Flat M8 Fastener Dia Zinc-Dichromate
9M1974 Washer 48 Flat M8 Fastener Dia




